
  
The meeting location is accessible to pesons with disabilities. A request for an interpreter for the hearing 
impaired of other accommodations for persons with disabilities must be made at least 48 hours before 
the meeting to City Clerk Sam Dragt at 541-937-2157. 

Lowell City Council 
Regular Meeting 

Tuesday, September 6, 2022 at 7:00 p.m. 
 

Lowell Rural Fire Protection District Fire Station 1 
389 N. Pioneer Street, Lowell, OR 97452 

  
Members of the public are encouraged to provide comment or testimony through the 
following: 
 
 Joining in person or by phone, tablet, or PC. For details, click on the event at  

www.ci.lowell.or.us. 
 In writing, by using the drop box at Lowell City Hall, 107 East Third Street,  
[...]
Water Master Plan Existing Water System 
 

  
Civil West Engineering Services, Inc.  Page 60  
 

7.1.3 Raw Water Intake 

The source of water supply for the City of Lowell is Dexter Lake Reservoir. The existing raw 
water intake in Dexter Reservoir is located near the covered bridge on the Lane County 
causeway. In 1999, a letter was sent from the Army Corps of Engineers specifically indicating 
that the intake structure was 2 ft wide and deep, and 3 ft high, and that it was securely fastened 
at a depth of 15 ft to the center pier on the east (upstream) side of the bridge from the city to 
State Highway 58. The intake is screened on three sides, each side being 36 in by 23 in, with a 
total screen area of approximately 17 sq ft. The intake screen, which was replaced in 2005, is 
fabricated from stainless steel (of 3-mesh 14-gauge construction) and has not been inspected in 
many years. We recommend an annual inspection program be put in place as soon as possible. 
There are no systems in place to clear the screen of accumulated debris automatically or 
remotely. The raw water intake transmission line is about 2500 ft in length and comprised of 10-
in diameter Schedule 80 PVC pipe. 

7.2 Water Treatment Plant 

7.2.1 General 

The Lowell WTP is a conventional rapid sand media filter plant. The basic plant processes 
include chemical coagulation, flocculation, clarification, dual-media filtration, and chemical  
disinfection. The plant is generally in good condition, although it is not currently capable of  
producing the volume of water required to meet either the current or projeted demands of  
the community without extremely long run times. Many times during the warmer summer  
months the plant is run continuosly in an attempt to keep up with the water demand. 
 
Instrumentation at the plant includes an array of turbidity meters, pH sensors, flow meters, a 
chlorine analyzer, and other equipment. All data from these instruments is collected and 
displayed on a central supervisory control and data acquisition (SCADA) system computer that  
collects and processes data from the entire water system.  
 
When operating normally, the plant operates at 155 gpm with raw water turbidities typically 
ranging from 2–5 NTU throughout the year. 

 
There are two centrifugal type intake pumps located in the raw water supply room of the 
WTP. Only one of these pumps (the newer pump) is currently utilized to draw water from 
Dexter Lake. The older pump, installed prior to 2001, has a 350 gallon per minute (gpm) 
capacity and is driven by a 10 horsepower (HP) motor. This pump sits idle because of problems 
with maintaining a proper seal during operation. The newer pump, added after the 2001 plant 
upgrade, also has a 350 gpm capacity and is driven by a 10 HP motor.  
 



City of Lowell   Section 7 
Water Master Plan Existing Water System 
 

  
Civil West Engineering Services, Inc.  Page 61  
 

After the raw water supply pump, the raw water enters a 6” chemical injection header. 
Originally, the upgraded WTP was designed and built with the capability to introduce several 
chemical conditioners to pre-treat the raw water. However, it was later learned that just 
coagulant and powdered activated carbon (seasonally) could accomplish the required pre-
treatment. Pre-chlorination was also recently discontinued because of the relatively-high total 
organic carbon (TOC) levels in the raw water and concerns about the formation of potentially-
harmful disinfection byproducts (DPBs). 
 
Currently, the only chemical conditioners utilized for pre-treatment are: 
 
• PASS-C (polyaluminum chloride) coagulant 
• Powdered Activated Carbon 
 
The PASS-C serves as a coagulant to aid in the flocculation process. It has little impact upon pH 
levels and offers effective performance even in cold water. The powdered activated carbon 
(PAC) is used during the summer months to improve taste and odor related to the presence of 
algae in the raw water. PAC also is also advantageous in it’s removal of organics, thus reducing 
the potential for the formation of disinfection by products (DBPs) after sodium hypochlorite 
disinfection.  

 
After exiting the static mixer, the pre-
treated water leaves the pump room 
and is delivered into a slow mix 
chamber for mechanical stirring at 
approximately 50 rpm in order to 
promote flocculation. This chamber 
has a hopper-like shape that, due to 
gravity and the stirring action, funnels 
accumulated floc down to collect 
beneath a redwood baffle. The baffle 
separates the chamber from the 
clarifier tank. The passage below the 
baffle occurs through a restricted 
opening that entraps the accumulated floc and thereby forms a “sludge blanket”, which 
extends into the clarifier tank and achieves a “straining effect” as the water flows through it. 
Except for removal due to annual inspections or blanket thickness maintenance, this blanket 
should remain intact to optimize clarification. 
 
As the pre-treated water travels on into the clarifier tank, the natural uplift causes the water 
to move upward through tube settlers, promoting sedimentation of heavier impurities onto 
the tubes. At this stage, the topmost layer of water in the tank is the cleanest. This water is 

PHOTO 7.2.1 – PAC MIXING BASIN 



City of Lowell   Section 7 
Water Master Plan Existing Water System 
 

  
Civil West Engineering Services, Inc.  Page 62  
 

then skimmed by means of fiberglass-reinforced plastic (FRP) weir plates and then flows to the 
filter cells by means of collection troughs. The weir plates are adjustable and have a typical 
90° “V-notch” design. 
 
There are about 220 sq ft of tube settlers and about 45 ft of FRP weir plates (three collection 
troughs with two weir plates mounted lengthwise along the sides of each trough, each weir 
plate being 7.5 ft long). Like the slow mix chamber, the clarifier tank has a hopper-like shape. 
The length of this tank is about 25.5 ft and the cross section of this shape is about 105 sq ft, 
yielding a volume of approximately 2655 cu ft for the clarifier tank. As a result, for a nominal 
treated water flow rate of 155 gpm, the theoretical clarifier detention time is about 2 hours. 
 
As water enters the top of the filter bed, gravity pulls the fluid down through the filter media. 
Larger floc particles are caught higher up by the coarser media grains. Smaller floc particles 
are caught lower down by the finer media grains. Over time, the effectiveness of the filter will 
diminish due to trapped particles within the media. As a result, the filter media must be 
backwashed, during which the water flow direction through the filter is reversed. This flow 
reversal causes the layers of media to expand, enabling the grains to rub against each other 
and thereby scour the filter. The particles released from the filter media during backwashing 
are flushed into an outflow system and flow to the backwash settling basin.  
 
The filter beds have a filtration area of 58 sq ft each and are rated for 3.5 gpm per sq ft, 
yielding a filtration capacity of about 200 gpm per filter. Both WTP records and 
communications with the operator have revealed that the plant is ordinarily operated utilizing 
only a single filter bed at a time and at a nominal flow rate of 155 gpm. The alternating duty 
cycles for the filters are dictated by the backwash intervals, which occur every two to three 
days. The WTP records also indicate that the filter’s finished water turbidity performance 
target of 0.3 NTU or less is consistently and easily met. 

 
Each filter bed is of the dual-media-type and sits upon a Leopold Universal underdrain with an 
IMS branded cap. The upper and lower media layers are anthracite coal and a sand mixture, 
respectively. These layers directly rest upon the IMS cap, which is a porous plate fabricated of 
high density polyethylene (HDPE) beads sintered together. This configuration eliminates the 
need for supporting gravel, thereby allowing for deeper media depth within the filter cell. 

 
Backwashing and filter-to-waste processes at the WTP are done manually using existing 
system pressure along with pipes and valves in the piping gallery.  Each filter is backwashed at 
a flowrate of ~1,000 gpm with finished water from the reservoir for 10-15 minutes.  
 



City of Lowell   Section 7 
Water Master Plan Existing Water System 
 

  
Civil West Engineering Services, Inc.  Page 63  
 

7.2.2 Chemical Equipment and Disinfection  

The water treatment system currently only adds three 
chemicals in the water treatment process, they are in order of 
application: 
 

• Prior to the WTP powdered activated carbon is 
added to the raw water to remove organics 

• Also prior to the WTP, PASS-C (polyaluminum 
chloride) coagulant is added to promote flocculation  

• Post filtration, sodium hypochlorite is added for 
disinfection 
 

The PASS-C and powdered activated carbon are dosed into the 
raw water intake on the effluent side of the raw water intake pump. 
 
The sodium hypochlorite is generated onsite and dosed just prior to the filtered water entering 
the clearwell beneath the WTP. 

 

7.2.3 Clearwell and Effluent Pumps 

The clearwell is located under the water treatment 
building. The clearwell includes baffling at the inlet 
as well as minor intermediate baffling to encourage 
serpentine flow. The current operating pool in the 
clearwell varies from 80" down to 75". At 75" of 
depth, the clearwell volume is estimated to be 
approximately 35,000 gallons.  
 
Tracer testing in 2021 found the clearwell to have 
contact time of 81 minutes at a WTP production rate 
of 155 gpm. A second tracer test was conducted the 
water treatment plant running at 200 gpm and 
yielded a contact time of 66 minutes. The result of 
these two tests indicates a baffle factor for the clearwell of 0.37. 
 
An onsite brine-based sodium hypochlorite generator provides for disinfection and is mixed at a 
solution strength of 0.80% chlorine. The injection point is on the clearwell influent line. A Hach 
CL-17 is used to measure residual chlorine levels with continuous samples taken from the outlet 
piping of the clearwell. Typically, a free chlorine residual level of 0.80-0.90 mg/L is maintained in 
the clearwell.  

PHOTO 7.2.2 – CHLORINE ANALYZER 

PHOTO 7.2.3 – FINISHED WATER PUMPS 



City of Lowell   Section 7 
Water Master Plan Existing Water System 
 

  
Civil West Engineering Services, Inc.  Page 64  
 

 
FIGURE 7.2.3 – CLEARWELL DISINFECTION SEGMENT 

 
 
 

7.3 Treated Water Storage 

7.3.1 Main Reservoirs  

The City currently relies on a 440,000 gallon 
glass-fused to steel tank, and an older 
460,000 gallon concrete tank for water 
storage. The tanks share a base elevation of 
~922’. The tanks can both be filled to 
approximately 952’ while leaving two feet 
available for freeboard. This equates to 
approximately 845,000 gallons of storage. 
The two tanks sit adjacent to each other on a lot north of the intersection of East 1st Street and 
Sunridge Lane. There is also a 2,500 gallon tank that services an upper pressure zone via gravity. 
A booster pump pumps water from the lower pressure zone to this upper 2,500 gallon tank.  

 
In estimation of required water storage, we consider three criteria: 

• Average Daily Demand – To calculate emergency storage 

• Maximum Daily Demand – To calculate equalization storage 

• Required Fire Storage – Based on building code and venerable structures in town 

It is considered prudent to set emergency storage equal to 3 average days of water demand. 
Equalization storage should be set to 20% of the MDD. Fire storage volume is conservatively 



City of Lowell   Section 7 
Water Master Plan Existing Water System 
 

  
Civil West Engineering Services, Inc.  Page 65  
 

calculated of the City of Lowell at 3,500 gpm for 3 hours. In addition to the basic volume 
calculations, storage locations and hydraulic distribution must be considered to assure each area 
of the system has enough flow and volume. The storage needs for 2045 are calculated in the 
chart below. 

TABLE 7.3.1 – REQUIRED WATER STORAGE – CURRENT AND FUTURE 

 2020 2045 
Equalization Storage: 20% of the MDD 49,225 64,207 

Emergency Storage: 3 times the ADD 369,191 481,553 
Fire Reserve Storage: 3,500 gpm for 3 hours 630,000 630,000 

Total Recommended Storage: 1,048,416 1,175,760 
 

The City of Lowell currently has 845,000 gallons of storage. As shown in the table above, the City 
currently does not have enough storage to provide for equalization, anticipated fire flows, and 
emergency storage. The existing system is deficient by approximately 330,000 gallons by the 
end of the planning period for this study.  

 

7.4 Distribution System  

The major components of the water distribution system for the City are shown on the Water 
System Map. The distribution system mains vary considerably in both size and material, with 
6” and 12” PVC comprising nearly half of the system, with a considerable amount of 6” AC still 
in service. Please see the table below for further detail.  
 

Length in feet 
 2" 4" 6" 8" 10" 12" TOTAL 

PVC 2,645 1,380 10,345 4,305 - 9,240 27,915 
STEEL - 1,830 510 1,710 - - 4,050 

AC - - 9,595 - 1,745 - 11,340 
TOTAL 2,645 3,210 20,450 6,015 1,745 9,240 43,305 

        

Percentage of total 
 2" 4" 6" 8" 10" 12" TOTAL 

PVC 6.1% 3.2% 23.9% 9.9% - 21.3% 64.5% 
STEEL - 4.2% 1.2% 3.9% - - 9.4% 

AC - - 22.2% - 4.0% - 26.2% 
TOTAL 6.1% 7.4% 47.2% 13.9% 4.0% 21.3% 100% 

 
 



City of Lowell   Section 7 
Water Master Plan Existing Water System 
 

  
Civil West Engineering Services, Inc.  Page 66  
 

With a few exceptions at the perimeter, the core layout of the existing water system is 
geometrically a grid in shape, and adequate to deliver the required flowrates to the 
community, with most lines being looped back into the system. Looped distribution lines allow 
the use of smaller diameter pipes and improves both the reliability and the redundancy of the 
system, as the water can reach the point of demand by more than one path. The water 
distribution system in the City of Lowell is fairly well laid-out and analysis with WaterCAD 
modeling has determined that the distribution pipeline network will provide adequate 
domestic and fire flows for the duration of the planning period. Please see Appendix WCM for 
the data output detailing the WaterCAD analysis. 

 

7.4.1 Pressure Zones 

There are two pressure zones in the City, one small upper area north of the twin reservoirs that 
is pressurized by gravity from a boosted 2,500 gallon tank, and the rest of the City. The upper 
2,500 gallon tank normally sits at a hydraulic grade of 1,063’. The two main reservoirs are both 
are at a hydraulic grade of 952’ when completely full, leaving 2’ available for freeboard.  

 

7.4.2 Fire Protection 

Per the 2014 Oregon Fire Code, when flows of 1,750 gpm or less are required a single fire 
hydrant is required to be accessible within 250 feet (200 feet on dead-end streets) resulting in a 
maximum hydrant spacing of 500 feet (400 feet on dead-end streets). 
 
The largest potential fire protection demand in town is likely at Lowell High/Middle School at 65 
South Pioneer Street. Based on the total square footage (20,000+ ft2) and being a Type IIIA 
building, the required demand is 2,000 gpm for 2 hours. This flow rate requires that two 
hydrants be within 500’ of each other and the hydrants overlap the structure in question.  

 
Mapping 500’ diameter circles centered on existing fire hydrants throughout the town shows 
several areas within the city limits that have structures that are not within a 250’ radius of an 
existing hydrant. Please see figure 7.4.2 on the following page for a map of existing and the 
proposed 29 additional fire hydrants. Note, dark blue circles are indicating existing fire hydrant 
coverage, light blue circles are showing proposed hydrants. 
 

  



6TH ST

4TH ST

3RD ST

2ND ST

1ST ST